Manufacturers: Currency: Quick find:

KLONE RC > Conversion Kit Parts - Raptor

M3 Hex Screw Mount (KL0002)
M3 Hex Screw Mount * 10pcs
Price: $ 2.60 (ex tax)
Gyro Mount Plate-CF (KL0003-CF)
Gyro Mount Plate-CF (KL0003-CF)
Price: $ 6.20 (ex tax)
Gyro Mount Plate-GF (KL0003-GF)
Gyro Mount Plate-GF (KL0003-GF)
Price: $ 3.80 (ex tax)
Radio Tray-CF (KL0004-CF)
Radio Tray-CF (KL0004-CF)
Price: $ 8.30 (ex tax)
Radio Tray-GF (KL0004-GF)
Radio Tray-GF (KL0004-GF)
Price: $ 4.90 (ex tax)
Upper Side Frame Set-CF (KL0005-CF)
Upper Side Frame Set-CF * 2 pcs, ( Left / Right) Comes with factory installed self clinching nuts.
Price: $ 19.10 (ex tax)
Upper Side Frame Set-GF (KL0005-GF)
Upper Side Frame Set-GF * 2 pcs, ( Left / Right) Comes with factory installed self clinching nuts.
Price: $ 11.40 (ex tax)
Lower Side Frame Set-CF (KL0006-CF)
Lower Side Frame Set-CF * 2 pcs, ( Left / Right) Comes with factory installed self clinching nuts.
Price: $ 16.50 (ex tax)
Switch Plate-GF (KL0007-GF)
Switch Plate-GF (KL0007-GF)
Price: $ 1.80 (ex tax)
Switch Plate-CF (KL0007-CF)
Switch Plate-CF (KL0007-CF)
Price: $ 2.50 (ex tax)
Servo Plate-CF (KL0008-CF)
Servo Plate-CF (KL0008-CF) - 10 pcs
Price: $ 4.60 (ex tax)
RCTAIWAN Servo Plate-GF (KL0008-GF)
Servo Plate-GF (KL0008-GF) - 10 pcs
Price: $ 3.10 (ex tax)
Servo Mount Plate (KL0009)
Servo Mount Plate * 2 pcs
Price: $ 3.70 (ex tax)
Control Arm Frame Set (KL0010)
Control Arm Frame Set (KL0010)
Price: $ 27.20 (ex tax)
Control Arm Frame Set- BLUE (KL0010-BL)
Control Arm Frame Set- BLUE (KL0010-BL)
Price: $ 27.20 (ex tax)
Control Arm Frame Set- RED (KL0010-R)
Control Arm Frame Set- RED (KL0010-R)
Price: $ 27.20 (ex tax)
Elevator Control Arm Set-RED (KL0011-R)
Elevator Control Arm Set-RED (KL0011-R)
Price: $ 8.10 (ex tax)
Elevator Control Arm Set-BLUE (KL0011-BL)
Elevator Control Arm Set-BLUE (KL0011-BL)
Price: $ 8.10 (ex tax)
Elevator Control Arm Set (KL0011)
Elevator Control Arm Set (KL0011)
Price: $ 8.10 (ex tax)
Elevator A - Arm Set (KL0012)
Elevator A - Arm Set (KL0012)
Price: $ 23.90 (ex tax)
Elevator A - Arm Set-BLUE (KL0012-BL)
Elevator A - Arm Set-BLUE (KL0012-BL)
Price: $ 23.90 (ex tax)
Elevator A - Arm Set-RED (KL0012-R)
Elevator A - Arm Set-RED (KL0012-R)
Price: $ 23.90 (ex tax)
Pitch Control Arm Set-RED (KL0013-R)
Pitch Control Arm Set-RED * 2 pcs
Price: $ 19.30 (ex tax)
Pitch Control Arm Set-BLUE (KL0013-BL)
Pitch Control Arm Set-BLUE * 2 pcs
Price: $ 19.30 (ex tax)
Pitch Control Arm Set (KL0013)
Pitch Control Arm Set * 2 pcs
Price: $ 19.30 (ex tax)
Swash Plate Set-RED (KL0014-R)
Swash Plate Set-RED (KL0014-R) Features factory assembled swashplate with German made bearings. Main bearing is pretensioned to eliminate any axial freeplay. Available in Silver, Blue and Red anodised colors. A spare main mast collar is included as standard.
Price: $ 46.00 (ex tax)
Swash Plate Set-BLUE (KL0014-BL)
Swash Plate Set-BLUE (KL0014-BL) Features factory assembled swashplate with German made bearings. Main bearing is pretensioned to eliminate any axial freeplay. Available in Silver, Blue and Red anodised colors. A spare main mast collar is included as standard.
Price: $ 46.00 (ex tax)
Main Shaft Set (KL0015)
Replacement main shaft set:Contains:Lightweight main shaft, length 183 mm, OD 10 mm x 2Low profile main shaft collar x 1M3 x 3 mm set screws
Price: $ 7.10 (ex tax)
Linkage set (KL0016)
Linkage set (KL0016)Replacement set for Raptor eCCPM conversion kit.Contains:2.3 mm x 120 mm linkage x 2 pcs2.3 mm x 51 mm linkage x 2 pcs2.3 mm x 36 mm linkage x 4 pcs2.3 mm x 30 mm linkage x 2 pcs2.3 mm x 22 mm linkage x 2 pcs
Price: $ 3.20 (ex tax)
Ball Link set-Long (KL0017)
Ball Link set - Long, 20 mm * 10 pcs
Price: $ 6.10 (ex tax)
Canopy Support Mounts set (KL0018)
Canopy Support Mounts set (KL0018)Contain:Canopy mounts x 2M3 x 16 mm set screw x 2Fuel tubing x 2
Price: $ 3.70 (ex tax)
4.8mm Linkage Ball & Screw set (KL0019)
4.8mm Linkage Ball &  Screw set (KL0019)
Price: $ 2.10 (ex tax)
M2.5 x 12 Hex Screw set (KL0020)
M2.5 x 12 Hex Screw set (KL0020)
Price: $ 1.80 (ex tax)
M2.5 x 20 Hex Screw set (KL0021)
M2.5 x 20 Hex Screw set (KL0021)
Price: $ 1.80 (ex tax)
M3x6 Flat Head Countersunk screw (KL0022)
M3x6 Flat Head Countersunk screw (KL0022)
Price: $ 1.80 (ex tax)
M3 x 8 Hex Screw set (KL0023)
M3 x 8 Hex Screw set (KL0023)
Price: $ 1.80 (ex tax)
M3 x 10 Socket Button Head Screw set (KL0024)
M3 x 10 Socket Button Head Screw set (KL0024)
Price: $ 1.80 (ex tax)
M3 x 18 Hex Screw set (KL0025)
M3 x 18 Hex Screw set (KL0025)
Price: $ 1.80 (ex tax)
M2 x 7.5 mm Flat Head Machine Screw (KL0026)
M2 x 7.5 mm Flat Head Machine Screw (KL0026)
Price: $ 1.80 (ex tax)
M2 Hex Nuts (KL0027)
M2 Hex Nuts (KL0027)
Price: $ 2.50 (ex tax)
M3 x 16 Self Tapping Screw (KL0028)
M3 x 16 Self Tapping Screw (KL0028)
Price: $ 1.80 (ex tax)
Socket Button Head Screw set (KL0029)
Socket Button Head Screw set (KL0029)
Price: $ 1.80 (ex tax)
M2 x 6 Round Head Machine Screw (KL0030)
M2 x 6 Round Head Machine Screw (KL0030)
Price: $ 1.80 (ex tax)
Ball Link set-Short (KL0048)
Ball Link set-Short (KL0048)
Price: $ 3.70 (ex tax)
Main Shaft Collar (KL0041)
Main Shaft Collar (KL0041) for 10 mm Main ShaftContains:Main shaft collar x 3M3 x 3 mm set screw x 3
Price: $ 2.50 (ex tax)
Self Clinching Nuts set (KL0040)
Self Clinching Nuts set (KL0040) x 10 pcs Needs to be pressed into the application holes.
Price: $ 2.80 (ex tax)
Collar d3 x D4 x W6 (KL0032)
Collar d3 x D4 x W6 (KL0032)
Price: $ 3.60 (ex tax)
M3 x 14 Hex Screw set (KL0033)
M3 x 14 Hex Screw set (KL0033)
Price: $ 1.80 (ex tax)
Swash Plate Linkage Balls (KL0034)
Swash Plate Linkage Balls (KL0034)
Price: $ 5.90 (ex tax)
M3 x 3 Hex Set Screw (KL0035)
M3 x 3 Hex Set Screw (KL0035)
Price: $ 1.80 (ex tax)
M3 x 8 Hex Countersunk Screw (KL0036)
M3 x 8 Hex Countersunk Screw (KL0036)
Price: $ 1.80 (ex tax)
M3 x 16 Hex Set Screw (KL0037)
M3 x 16 Hex Set Screw (KL0037)
Price: $ 1.80 (ex tax)
Washer d3 x D5 x W0.5 (KL0038)
Washer d3 x D5 x W0.5 (KL0038)
Price: $ 2.20 (ex tax)
Collar d3 x D5 x W1.5 (KL0039)
Collar d3 x D5 x W1.5 (KL0039)
Price: $ 2.70 (ex tax)

 

Website Development by CDyWeb.com Kingston Ontario